



March 3, 2017

Test Report

Subject: Cigarette test following DIN EN 1399, February 1998

Product: **Quantum Q T280-XX**

Result: **Quantum Q T280- Gloss level**, hardened in accordance with the TDS, has obtained the following stress groups:

Burning when lying flat on the surface: **Level 3**
moderate change in gloss and/or brown discoloration

When stubbing out a cigarette: **Level 4**
slight change in gloss, only noticeable from a certain angle and/or slight brown discoloration

Sincerely yours,

Andrea Krause
QHSE Coordinator